

Customer	BIMETCOM SRL	Order	2217210	Date	28.11.2022
Sending	KARAYOLU	Report	00445661	Page	1/1
<b>TEST RESULTS</b>					

**MECHANICAL PROPERTIES / CHEMICAL ANALYSIS**

Size x Thickness (mm)	Coil / Packet Ref.No.	PCS	Weight(Kg)	Type	Quality	Tensile Strength (N/mm2)	Yield Strength (N/mm2)	Elong. (%)	Impact Energy (Joule)	C %	Si %	Mn %	P %	S %	Ni %	Cr %	Mo %	V %	Cu %	Al %	Ti %	Nb %	N %	Heat Number	Standard Grade Product
1.2x1250x2500	2204854601	103	3.032	CR	DC01	370	279	31	-	0,047	0,017	0,160	0,012	0,007	0,051	0,047	0,003	0,001	0,103	0,047	0,001	0,001	0,004	2T22226224	EN10130:2006
1.2x1250x2500	2204854602	103	3.032	CR	DC01	370	279	31	-	0,047	0,017	0,160	0,012	0,007	0,051	0,047	0,003	0,001	0,103	0,047	0,001	0,001	0,004	2T22226224	EN10130:2006
1.2x1250x2500	2204854603	103	3.032	CR	DC01	370	279	31	-	0,047	0,017	0,160	0,012	0,007	0,051	0,047	0,003	0,001	0,103	0,047	0,001	0,001	0,004	2T22226224	EN10130:2006
1.2x1250x2500	2204854604	103	3.032	CR	DC01	370	279	31	-	0,047	0,017	0,160	0,012	0,007	0,051	0,047	0,003	0,001	0,103	0,047	0,001	0,001	0,004	2T22226224	EN10130:2006
1.2x1250x2500	2204854101	103	3.032	CR	DC01	362	269	34	-	0,034	0,016	0,173	0,011	0,007	0,018	0,024	0,001	0,001	0,027	0,045	0,001	0,002	0,003	2R2266295	EN10130:2006
1.2x1250x2500	2204739303	118	3.473	CR	DC01	341	268	36	-	0,035	0,009	0,151	0,010	0,010	0,032	0,013	0,001	0,004	0,041	0,033	0,001	0,001	0,005	236231	EN10130:2006
1.2x1250x2500	2204739304	116	3.414	CR	DC01	341	268	36	-	0,035	0,009	0,151	0,010	0,010	0,032	0,013	0,001	0,004	0,041	0,033	0,001	0,001	0,005	236231	EN10130:2006

WE HEREBY CERTIFY THAT THE MATERIAL HEREIN HAS BEEN MADE AND TESTED IN ACCORDANCE WITH ABOVE SPECIFICATION AND THE RESULTS OF ALL TEST ARE ACCEPTANCE.

This certificate is prepared in electronic data system and having validity without signature in accordance with item 5 of EN 10204 standart.

PREPARED by

**HAYDAR KARA**  
Quality Control Specialist

APPROVED by

**MURAT ORHON**  
Quality Manager